UMNGENI-UTHUKELA

WATER - AMANZI

Infrastructure Master Plan 2024
2024/2025 - 2054/2055

Infrastructure Development Division, uMngeni-uThukela Water

310 Burger Street, Pietermaritzburg, 3201, Republic of South Africa
P.O.Box 9, Pietermaritzburg, 3200, Republic of South Africa

Tel: +27 (33) 3411111 / Fax: +27 (33) 3411167 / Toll free: 0800 331 820
Email:info@umgeni.co.za / Web: www.umngeni-uthukela.co.za

To create value for our customers by providing water services at the right quality and quantity, within acceptable
levels of reliability and affordability, to support sustainable economic development in KwaZulu-Natal.



UMNGENI-UTHUKELA

WATER - AMANZI

For further information, please contact:
[...]
Total Capacity of Clarifiers: 5 Mé/day 300 kl/day

Filter Type:

Constant Rate Rapid Gravity Filters

Pressure filter

Number of Filters:

3

4

Filter Floor Type

Laterals with Nozzles

Laterals with Nozzles

Capacity:

Total Filtration Area of all Filters | 51.74 m? 5.35 m?
Total Filtration Design Capacity of | 5 M¢/day 500 ké/day
all Filters:

Total Capacity of Backwash Water | Om3 0m3

Tanks:

Total Capacity of Sludge| None None
Treatment Plant:

Capacity of Used Washwater |0 M¢/day 0 Ml/day
System:

Primary Post Disinfection Type: | Chlorine gas Sodium Hypoclorite
Disinfection Dosing Capacity: 10 kg/hr Chlorinator 5 I NaOCl/hr
Disinfectant Storage Capacity:

Total Treated Water Storage|27 ME 0.28 Ml

Figure 17.25 shows schematic of the Vuna/Embile Supply System.




Royal House

& 110
MNongoma Town N Canaan
- ¥ Res
Area B p—
500 ket

=

=

™~

=
@200 White City and

Lirdizwe
- - . Fr T
Lindizwe Town Balancing b » Mongoma Town
Area A
5.3 M

@ 250

Embile

Permrenial stream
Dam

(=1
L
™~
=

& 100

e p Kwaminya area

& 350

Permrenial stream

Vuna River \ina River

Figure 17.25 Schematic of the Vuna/Embile Supply System

62

——
| —



Table 17.22 Pump details:

Vuna/Embile Supply System

Pump Station Number of Pumps . Static Head | Duty Head DUtY
System N Pump Description Supply From Supply To il (m) Capacity
ame Number of Number of m = (Mé¢/day)
Duty Pumps | Standby Pumps
Vuna/Embile Raw water PS 3 1 Raw water channel VunaWTP 23 25%* 9
Vuna/Embile Vuna HLPS SAMCO PUMPS LTF
2 1 100-125/9 Vuna WTP Holinyonka Res 171 180** 9
Vuna/Embile Holinyonka BPS SAMCO PUMPS LTF
2 1 100-125/9 Holinyonka Res Lindizwe Res 154 160** 8
Vuna/Embile Lindizwe BPS SAMCO PUMPS M10
2 1 VTLC 11 STAGE Lindizwe Res FM Tower Res 146 155%* 8
Vuna/Embile CanaanPS Cemo Pumps HP 115& Nongoma Town and Roval
1 1 MONO HD155M FM Tower Res g Hows! 4 105 110%* 0.32
e **These figures are based on calculated head loss
Table 17.23 Reservoir details: Vuna/Embile BWSS.
s . Capacity . TWL FL
System Reservoir Site Reservoir Name (M0) Function (aMsL) (aMsL)
Vuna/Embile Vuna/Embile Holinyonka Res 1.0 Distribution 731 727*
Vuna/Embile Vuna/Embile Lindizwe Res 1.0 Distribution 684 679*
Vuna/Embile Vuna/Embile Kwaminya Res 0.092 Terminal 1031 1026*
Vuna/Embile Vuna/Embile FM Tower Res 5.3 Distribution 1014 1011
Vuna/Embile Vuna/Embile Canaan Res 0.2 Terminal 820 817

*These figures are estimates and must be verified

63

'




Table 17.24 Pipeline details: Vuna/Embile BWSS.

L Length l\{ominal . Capacity
System Pipeline Name From To (km) Diameter Material (M/day) Age (years)
(mm)
Vuna/Embile Raw water pipeline Raw Water PS Vuna WTP 0.355 350 Steel 12.46** 43
Vuna/Embile Raw water pipeline Vokwane Dam Vuna WTP 2.038 350 Steel 16.62* 43
Vuna/Embile Potable water pipeline Vuna WTP Holinyonka Res 6.843 250 Steel 6.36%* 43
Vuna/Embile Potable water pipeline Holinyonka Res Lindizwe Res 3.687 250 Steel 6.36%* 43
Vuna/Embile Potable water pipeline Lindizwe Res FM Tower Res 4.297 200 Steel 4.,07** 43
Vuna/Embile Potable water pipeline FM Tower Res Canaan Res 3.175 200 uPVvC 5.42%* 43
Vuna/Embile Potable water pipeline Vuna WTP Kwaminya Res 5.351 100 Steel 1.01%* 43

* Based on a velocity of 2 m/s

——

** Based on a velocity of 1.5 m/s  # Age need to be verified

64

'




(d) Hlahlindlela Regional Bulk Water Supply System (RBWSS)

The Hlahlindlela RBWSS supplies water to communities within the AbaQulusi LM. The Hlahlindlela
RBWSS consist of two water supply schemes namely:

e Vryheid Water Supply Scheme
e eMondlo Water Supply Scheme

Vryheid BWSS consists of two WTP’s (Figure 17.28), namely the 7.5 Mé¢/day Bloemveld WTP
(Figure 17.26) and the 16 M¢/day Klipfontein WTP (Figure 17.27) (Table 17.25). Both these WTP’s
source raw water from the White uMfolozi River via the Bloemveld Dam and the Klipfontein Dam
respectively.

a) Bloemveld WTP

The Bloemveld WTP is located about 15km west of the town of Vryheid and is between Paulpietersburg
and Vryheid in Zululand DM.

The Bloemveld WTP receives raw water from the Bloemveld Dam with the aid of abstraction pumps
located at the dam. The water treatment process begins as soon as the raw water enters the treatment
plant.

Google Earth

Figure 17.26 An Aerial view of the Bloemveld WTP (Google Earth 2020: website).

b) Klipfontein WTP

The Klipfontein WTP is located south of the town of Vryheid in Zululand District DM. The WTP primarily
receives raw water that is pumped from the Klipfontein Dam. Raw water is also supplemented from

—



the Bloemveld Dam when needed. The two dams work hand-in-hand to supply the town of Vryheid
and surrounding areas with water through a series of pump stations (Table 17.26), pipelines (Table
17.27) and reservoirs (Table 17.28). Located at each dam is a pump station that pumps the water to
the WTP. The water treatment process begins as soon as the raw water enters the treatment plant.

Google Earth

Figure 17.27 An Aerial view of the Klipfontein WTP (Google Earth 2020: website).




Table 17.25 Characteristics of the Bloemveld/Klipfontin WTP’s.

WTP Name: Bloemveld WTP Klipfontein WTP
System: Mfolozi Supply System Mfolozi Supply System
Maximum Design Capacity: 7.5 M¢/day 16 M¢/day

Current Utilisation: 7.5 M¢/day 16 M¢/day

Raw Water Storage Capacity: 0o me oMl

Raw Water Supply Capacity: 7.5 M¢/day 17 Mt/day
Pre-Oxidation Type: None None

Primary Water Pre-Treatment
Chemical:

Polymeric Coagulant

Polymeric Coagulant

Total Coagulant Dosing Capacity:

13 ¢/hour

13 ¢/hour

Rapid Mixing Method:

Conventional Paddle Flash Mixer

Conventional Paddle Flash Mixer

Clarifier Type:

Dortmund Manual Clarifiers

Dortmund Manual Clarifiers

Number of Clarifiers:

5 (3 rectangular and 2 circular)

4 circular bridge clarifiers

Total Area of all Clarifiers:

579.98 m?

1844.34 m?

Total Capacity of Clarifiers:

7.5 M¢/day

16 M¢/day

Filter Type:

Gravity Sand Filters

Gravity Sand Filters

Number of Filters:

11

12

Filter Floor Type

Laterals with Nozzles

Laterals with Nozzles

Total Filtration Area of all Filters [222.21 m? 499.56 m?
Total Filtration Design Capacity of | 7.5 M¢/day 16 Mé/day
all Filters:

Total Capacity of Backwash Water | Om3 0m3

Tanks:

Total Capacity of Sludge | None None
Treatment Plant:

Capacity of Used Washwater |0 Mé/day 0 Ml/day
System:

Primary Post Disinfection Type: | Chlorine gas Chlorine gas

Disinfection Dosing Capacity:

10 kg/hr Chlorinator

10 kg/hr Chlorinator

Disinfectant Storage Capacity:

Total Treated Water Storage
Capacity:

13 me

13 M

Figure 17.28 shows a schematic of the integration of the two WTP’s and the supply system.




Bloemveld
Dam

White Miolozi River Grootgewaagd White Miolozi Rivel
Dam

>

Vryheid Town and Game Park

I Game

Park
I Res
Qa8 M
| F'y
. “Wryheid Town
|
| Y
‘ £.50F /_
! :.'j Enwv Res 1
I 2 50
=
| =
: = £
| - @300
. A
I
i = & 4350
) =] o Industrial
= o Re

I s s Viryheid Town *
! @400 =

Iy &
I L=
I
| v —\/ryheid Town

Bhekuzulu
Res

Bhekuzulu

White Miolozi River

Figure 17.28 Schematic of the Vryheid Supply System

68

——
| —



Table 17.26 Pump details: Vryheid Supply System

Number of Pumps Pump Duty Head Duty
System Pump Station Name D it Supply From Supply To Static Head (m) i) Capacity
Number of Number of escription m (M¢/day)
Duty Pumps | Standby Pumps
Vryheid Bloemvelisaw water 3 1 Bloemveld Dam Bloemveld WTP 4 8** 3
Vryheid K"pf°”te”;§aw Water 3 1 Klipfontein Dam Klipfontein WTP 33 40** 5
Vryheid Bloemveld PS 3 1 Bloemveld WTP | Environmental Res 1 15 25%* 3
Vryheid Klipfontein PS 3 1 Klipfontein WTP Game Park Res 142 150** 1.5
Vryheid Klipfontein PS 3 1 Klipfontein WTP | Environmental Res 2 104 115%* 5
e ** These figures are based on calculated head loss
Table 17.27 Reservoir details: Vryheid BWSS.
- . Capacity . TWL FL
System Reservoir Site Reservoir Name (M) Function (amsL) (aMsL)
Vryheid Vryheid Environmental Res 1 5.0 Balancing 1231* 1224%*
Vryheid Vryheid Environmental Res 2 2.0 Distribution 1231* 1226*
Vryheid Vryheid Game Park Res 1.0 Terminal 1269* 1264*
Vryheid Vryheid Industrial Res 3.0 Terminal 1225* 1220*
Vryheid Vryheid Bhekuzulu Res 3.0 Terminal 1190* 1185*

*These figures are estimates and must be verified

69

'




Table 17.28 Pipeline details: Vryheid BWSS.

L Length l\{ominal . Capacity
System Pipeline Name From To (km) Diameter Material (M/day) Age (years)
(mm)
Vryheid Raw water pipeline Bloemveld Dam Bloemveld WTP 0.8 450 Steel 20.6** 43
Vryheid Raw water pipeline Bloemveld WTP Environmental Res 1 8.32 475 AC 20.6** 43
Vryheid Potable water pipeline Env Res 1 Industrial Res 2.175 450 AC 27.5* 43
Vryheid Potable water pipeline Industrial Res Bhekuzulu Res 2.0571 450 AC 27.5* 43
Vryheid Raw water pipeline Klipfontein Dam Klipfontein WTP 3.494 450 AC 20.6** 43
Vryheid Potable water pipeline Klipfontein WTP Environmental Res 2 5.284 450 AC 20.6** 43
Vryheid Potable water pipeline Klipfontein WTP Environmental Res 1 5.284 100 AC 1.01** 43
Vryheid Potable water pipeline Klipfontein WTP Industrial Res 6.273 400 AC 16.3** 43
Vryheid Potable water pipeline Klipfontein WTP Game Park Res 6.687 450/300 AC 9.16** 43

Based on a velocity of 2 m/s

——

** Based on a velocity of 1.5 m/s # Age need to be verified

70

'




The eMondlo WTP (Figure 17.29, Table 17.29) is positioned on high ground on the west of eMondlo
Town in the Zululand District of Kwazulu-Natal.

The eMondlo WTP with an upgraded capacity of 12.0 M¢/day, receives raw water from the Mvunyana
Dam as well as an abstraction from the Mvunyana River, 12km directly south of the plant on the
Mvunyane River, a tributary of the White uMfolozi River. Four High lift pumps (Table 17.30) located
at the eMondlo Raw Water Pump Station pump the raw water to the plant. The raw water is metered
at the inlet to the plant and from there it is discharged into a storage pond at the inlet. The current
demand on the eMondlo WTP is 16.0 M¢/day and there is no prospect of upgrading the existing plant

After treatment, potable water is gravity fed through a series of pipelines (Table 17.32) and reservoirs
(Table 17.31) to the areas of eMondlo and Bhukemthethwo (Figure 17.30).

Figure 17.29 An Aerial view of the Mondlo WTP (Google Earth 2020: website).

—



Table 17.29 Characteristics of the eMondlo WTP.

WTP Name: eMondlo WTP
System: Mfolozi Supply System
Maximum Design Capacity: 12.0 Mé/day

Current Utilisation: 17.0 Mé/day

Raw Water Storage Capacity: 0 M¢

Raw Water Supply Capacity: 12.0 M¢/day
Pre-Oxidation Type: None

Primary Water Pre-Treatment Chemical:

Polymeric Coagulant

Total Coagulant Dosing Capacity:

13 ¢/hour

Rapid Mixing Method:

Conventional Paddle Flash Mixer

Clarifier Type:

Dortmund Manual Clarifiers

Number of Clarifiers:

3 (2 rectangular and one circular)

Total Area of all Clarifiers:

485.14 m?

Total Capacity of Clarifiers:

12.0 M¢/day

Filter Type:

Gravity Sand Filters

Number of Filters:

6 (2 Pressure filters and 4 Gravity Sand Filters)

Filter Floor Type

Laterals with Nozzles

Total Filtration Area of all Filters 106.15 m?
Total Filtration Design Capacity of all Filters: 12.0 M¢/day
Total Capacity of Backwash Water Tanks: om3

Total Capacity of Sludge Treatment Plant: None
Capacity of Used Washwater System: 0 M¢/day
Primary Post Disinfection Type: Chlorine gas

Disinfection Dosing Capacity:

10 kg/hr Chlorinator

Disinfectant Storage Capacity:

Total Treated Water Storage Capacity:

15 me

Figure 17.30 shows a schematic of the eMondlo Supply Network.




fl e - T = = -
_.". RETICULATION NETWORK ~
. Bhukemthethwo Bhukemthethwo "‘_
I Res 1
: \
\
| s Bhukemthethwo
'. \
| A
| \
! @110 i
| R T p— hukemthethwo |
. gl Res 3 .
| /
| i} /
| = ‘;"
\ @ 110 !
. Phemb ukuthula N
A — |
. - e "
@ 160 '~ l
e -\ .
) |
cindekanle Mondlo |
/
2.0

Mvunyana River

unyana River

Figure 17.30 Schematic of the eMondlo Supply System

—



Table 17.30 Pump details: eMondlo Supply System

) Number of Pumps Pump . Duty Head DUtY
System Pump Station Name " BEetan Supply From Supply To Static Head (m) 5l Capacity
umber of Number of (M¢/day)
Duty Pumps | Standby Pumps
eMondlo eMondlo Raw water PS 3 1 Mvunyana Dam Mondlo WTP 180 236.1** 4
e **These figures are based on calculated head loss
Table 17.31 Reservoir details: eMondlo BWSS.
System Reservoir Site Reservoir Name Ca(;:\;lz)ity Function (:I\‘:IVSLL) (aICILSL)
eMondlo eMondlo Res 1 4.0 Distribution 1250.5* 1245*
eMondlo eMondlo Res 2 4.0 Distribution 1250.5* 1245*
*These figures are estimates and must be verified
Table 17.32 Pipeline details: eMondlo BWSS.
Nominal
System Pipeline Name From To L?I?'it)h Di:metzr Material (Cl\:?/a::yy) Age (years)
(mm)
eMondlo Raw water pipeline Mvunyana Dam eMondlo WTP 12.0 450 Steell 20.6%* 43
eMondlo Raw water pipeline eMondlo WTP Res 1 and 2 0.087 250 AC 8.48* 43
eMondlo Potable water pipeline Res 1 Bhukemthethwo Res 1 3.662 160 uPVC 3.47* 43
eMondlo Potable water pipeline Res 1 Bhukemthethwo Res 2 4.440 110 uPVvC 1.64* 43
eMondlo Potable water pipeline Res 2 Lindakahle School Res 2.011 160 HDPE 3.47* 43
eMondlo Potable water pipeline Res 1 Phembukuthula Res 2.820 110 uPvC 1.64* 43

Based on a velocity of 2 m/s

74

** Based on a velocity of 1.5 m/s # Age need to be verified

'




17.3.2 Status Quo and Limitations of the uMfolozi System

(@ Nkonjeni Regional Bulk Water Supply Scheme
Ulundi/Nkonjeni and Mpungamhlope Water Supply Systems

The Nkonjeni RBWSS has a well-developed and sustainable water source.

The existing design capacity of the Ulundi WTP is adequate to supply the projected demand until 2030.
However, if the service area is increased then the plant will have to be upgraded and extended

The quality of the raw water upstream of the Klipfontein Dam is poor as a result of both wastewater
return flows and from land use activities including commercial forestry.

The Klipfontein Dam situated near Vryheid was built to supply the conjunctive use of domestic water
supply to Vryheid and Ulundi, and for irrigation water for the farmers downstream of the dam,
including the Gluckstadt Irrigation Scheme. Mpungamhlope which is located between the dam and
Ulundi also benefits from the available water supply from the dam.

In 2018, the total raw water abstraction for treatment at the Mpungamhlope WTP, as well as for
Makhosini, including the groundwater used to supplement the scheme, was estimated to be 0.69
million m3/annum (1.9 M¢{/day) with a treated water production estimated to be 0.61 million
m3/annum (1.67 M¢/day).

The estimated raw water losses in the raw water abstraction works and pipeline, as well as in the
treatment processes, are estimated to be as high as 12% of the total raw water abstraction.

The current storage capacity of the system is 27 M and provides for a 36-hour storage based on
current treated water production. In the summer months, this reduces to a 24-hour storage capacity,
based on higher demand during that period.

The Ulundi WTP has been earmarked as the primary supply point for one of the planned 10 Regional
Bulk Water Supply Schemes.

The projected demand for 2050 of the overall Nkonjeni RBWSS is estimated at 41.88 M¢/day

(b) UsuthuRegional Bulk Water Supply Scheme (RBWSS)
Usuthu, Vuna/Embile and Ceza Supply System

The current raw water abstraction infrastructure cannot meet the current and future demand, as the
Vuna WTP supply scheme is extended to supply the areas that have been serviced by boreholes and
areas that have not previously been serviced. The current demand for potable water for the supply
area is 6.39 M¢/day, whilst the capacity of the plant is 4.5 M¢[day.

There is a plan to consolidate this system with the Usuthu BWSS as one of the 10 Regional Bulk Water
Supply Schemes with the primary point being the Usuthu WTP.

The average annual capacity of the water treatment works is insufficient to meet the immediate water
requirements of the scheme given the high system losses. Currently, the scheme is supplemented with
groundwater to meet the deficits in the requirements in some communities. There is a high silt load

75

——
| —



in the White uMfolozi River and increased maintenance will have to be implemented to prevent the